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Test Summary

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

5.1.2 FUNDAMENTAL & HARMONICS RADIATED EMISSION
RESULT: Pass

5.1.3 20DB BANDWIDTH
RESULT: Pass

5.1.4 RADIATED SPURIOUS EMISSION & BAND EDGE
RESULT: Pass

5.1.5 CONDUCTED EMISSION ON AC MAINS
RESULT: Pass

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Pass
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1 General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the following appendix:
Appendix A: Photographs of the Test Set-up
Appendix B: Test Results of General 2.4GHz wireless

2 Test Sites

2.1 Test Facilities

TOV Rheinland (Guangdong) Ltd.

No.102, 1F of Southwest and No0.205, 2F No.767 Tianyuan Road, Tianhe District, Guangzhou 510663,
Guangdong Province P.R. China

FCC Accreditation Designation No.: CN1207
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2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

For the measurement Equipment list, refer to the appendix B.

2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology) or where
calibration is performed in other countries, to equivalent nationally recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on a regular
basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted emissions
measurements as below table.

Item Extended Uncertainty
Conducted Emission +2.68 dB
Radiated Emission (30-1000MHz) Field strength (dBuV/m) | £5.16 dB
Radiated Emission (above 1000MHz) | Field strength (dBuV/m) | £ 2.22 dB
Radio Spectrum +4.51dB

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix A of this
report and delivered to the applicant. A copy has been retained in the TUV Rheinland (Guangdong)
Ltd. file for certification follow-up purposes.
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2.7 Status of Facility Used for Testing

The TUV Rheinland (Guangdong) Ltd. Test facility located at No.102, 1F of Southwest and No.205, 2F
No.767 Tianyuan Road, Tianhe District, Guangzhou 510663, Guangdong Province P.R. China is listed
on the US Federal Communications Commission list of facilities approved to perform measurements.
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3 General Product Information

3.1 Product Function and Intended Use

The EUT is Remote Control operating in 2438MHz. The EUT is powered by DC 5.0V via USB port or
DC 3.7V via lithium battery.

Therefore, full tests were performed on GDO1.

For details refer to the User Manual, Technical Description and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Technical Specification of EUT

General Information of EUT Value

Kind of Equipment Remote Control
Type Designation GDO1

FCCID 2AGSKML02-GD01
Operating Voltage DC 3.7V (lithium battery)
Testing Voltage DC 3.7V

Operating Frequency 2438MHz

Type of Modulation GFSK

Channel Number 1 channel

Antenna Type Integral Antenna
Antenna number 1

Antenna Gain 0 dBi Max
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3.3 Independent Operation Modes

The basic operation modes are:

A. On, General 2.4GHz wireless transmitting mode
B. On, Normal operation mode

C. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to Circuit Diagram for further details.

3.5 Submitted Documents

- Application Form - Photo Document
- Block Diagram - Schematics
- FCC/IC Label and Location Info - User Manual

- Operation Description
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4 Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

Radio Spectrum: The equipment under test (EUT) was configured at its highest power output in
order to measure its highest possible radiation and conducted level. The test modes were adapted
accordingly in reference to the instructions for use.

Emission: The equipment under test (EUT) was configured to measure its highest possible
radiation level. The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All tests were performed according to the procedures in
ANSI C63.10: 2013.

According to clause 3.1, all tests were performed on model X1-P0-XX in this report.

4.3 Special Accessories and Auxiliary Equipment

Table 3: List of Accessories and Auxiliary Equipment

Description Manufacturer Model S/N Rating
N/A N/A N/A N/A N/A

4.4 Countermeasures to Achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as described in the
Technical Construction File (TCF).

No additional measures were employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test (Below 1GHz)
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Diagram of Measurement Configuration for Mains Conduction Measurement
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Diagram of Measurement Configuration for Conducted Transmitter Measurement
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5 Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Pass

Test Specification
Test standard . FCC Part 15.247(b)(4) and Part 15.203

According to the manufacturer declared, the EUT has an internal antenna, the directional gain of
antenna is Error! Reference source not found. dBi, and the antenna connector is designed with
permanent attachment and no consideration of replacement. Therefore the EUT is considered sufficient
to comply with the provision.

Therefore the EUT is considered sufficient to comply with the provision.

Refer to EUT Photo for further details.
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5.1.2 Fundamental & Harmonics Radiated Emission

RESULT:

Test Specification
Test standard
Basic standard
Limits

Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode

Test channel
Ambient temperature
Relative humidity
Atmospheric pressure

Pass

FCC Part 15.249(a)

ANSI C63.10: 2013

Refer to FCC Part 15.209(a)
Shielded Room

21.07.2019

DC 3.7V

A

Low / Middle / High
22°C

56 %

100 kPa

For the measurement records, refer to the appendix B.
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5.1.3 20dB Bandwidth

RESULT:

Test Specification

Test standard : FCC Part 15.215
Basic standard : ANSI C63.10: 2013
Kind of test site :  Shielded Room
Test Setup

Date of testing : 21.07.2019

Input voltage : DC3.7v

Operation mode A

Ambient temperature 1 22°C

Relative humidity : 56 %

Atmospheric pressure . 100 kPa

For details refer to following test result.

Table 4: Test Result of 20dB Bandwidth, General 2.4GHz

Pass

Test Mode Limit
Test Channel 20dB Bandwidth (kHz) (MHz2)
(MHz)
2438 1220.00 Within the assigned frequency
Maximum Measured Value 1220.00 band 2400~2483.5MHz

For the measurement records, refer to following test plot:
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Test Plot of 20dB Bandwidth
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5.1.4 Radiated Spurious Emission & Band Edge

RESULT: Pass

Test Specification

Test standard : FCC Part 15.249 (d) & FCC Part 15.205
Basic standard : ANSI C63.10: 2013

Limits . Refer to 15.209(a) of FCC part 15.247(d)
Kind of test site :  3m Semi-anechoic Chamber

Test Setup

Date of testing . Refer to test result

Input voltage : DC3.7v

Operation mode A

Ambient temperature . 22°C

Relative humidity : 56 %

Atmospheric pressure . 100 kPa

Remark:

Testing was carried out within frequency range 9kHz to the tenth harmonics. Only the worst case
spurious emissions configuration of the each mode were reported.

For the measurement records, refer to the appendix B.
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5.1.5 Conducted Emission on AC Mains

RESULT:

Test Specification
Test standard
Basic standard
Frequency range
Limits

Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode
Earthing

Ambient temperature
Relative humidity
Atmospheric pressure

FCC Part 15.207(a)
ANSI C63.10: 2013
0.15 — 30MHz

FCC Part 15.207(a)
RSS-Gen Table 3
Shielded Room

Refer to test result

DC 3.7V (supplied by PC)
C

Not connected

25°C

56 %

101 kPa

For the measurement records, refer to the appendix B.

Pass
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6 Safety Human Exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields
RESULT: Pass

Test Specification

Test standard . CFR47 FCC Part 2: Section 2.1093
CFR47 FCC Part 1: Section 1.1310
FCC KDB Publication 447498 D01 v06

» FCC requirements

FCC requirement: Systems operating under the provisions of this section shall be operated in a manner
that ensures that the public is not exposed to radio frequency energy level in excess limit for maximum
permissible exposure. In accordance with 47 CFR FCC Part 2 Subpart J, section 2.1091 this device has
been defined as a mobile device whereby a distance of 20cm normally can be maintained between the user
and the device.

Measurement Record for CFR47 FCC Part 2.1093

The minimum distance for the EUT is less than 5mm.

The maximum specified e.i.r.p.: 95.898dBuv/m @3m = 0.67dBm=1.167mW
Antenna Gain: 0dBi max

According to KDB 447498 D01 v06 4.3.1 a)

Exempted Power: 9.5mW, hence the EUT is compliance with the RF exposure.
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7 Photographs of the Test Set-Up

For photographs of the test set-up, refer to the appendix A.
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Appendix A: Photographs of the Test Set-Up

APPENDIX A: PHOTOGRAPHS OF THE TEST SET-UP ....ccuuuiiiiiiiiineniiiiiiiieennesiiesiiiessmssssssssiissssssssssssssssnsssssssssssssnsssssssssssses 1
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PHOTOGRAPH 5: SET-UP FOR CONDUCTED EMISSION ON AC IMIAINS......ceetteeeiinereteeesereinnteeereeesesnnrereeeeesessmrenneeeesssnannnneeeeesesannnnnee 4




Appendix A A TUVRheinland®

Produkte 50298107 001
Products Page 2 of 4

Photograph 1: Set-up for Radiated Spurious Emission, 9kHz - 30MHz

Photograph 2: Set-up for Radiated Spurious Emission, 30MHz - 1GHz
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Photograph 3: Set-up for Radiated Spurious Emission, 1GHz - 18GHz
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Photograph 5: Set-up for Conducted Emission on AC Mains
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Appendix B.1: Measurement Equipment List

A TUVRheinland®

Pracisaly Righs

Measurement Equipment List

Testing Start Date 10.07 2018

Testing end date 01082019

Project Manager Storm Shu

Cost Center 144

Test Report Number

Order [tem Number

Customer

Comment

Page 1of 1
0id 1D |Equip.  |Description [Modet lllinuﬁnuner inte. |Due Date
(mon) [O0. MM, YYYY

1,887 1813984 [EMI Test Recever lesct [Ronoe & Sctwarz 12 |15.08.2020
1888 1813043  [Two-Line V-Network lEnvais |Ronde & Sctwar 12 [24.08 2000
1807 1813822  |EMA Test Recewver lese |ronde & Sehwar 12 [1e002000
1,805 1613829 |F5P30 Specirum Analyzer FSP30 |rorce & Sctwar 12 |15.08.2000
18218 1814142 _|Trlog Broadband Antenna VULBST8E(84E) SCHWARZBECK 24 |o02019
1.822 1813850  |Loop Andenna HFH2.Z2 |Rohde & Schwars 2 15032021
1.889C 1514100 |Double Sidged Hom Antenna HFEa7(3%% |rende & Sctwar 2 [23102000
1,808 1813833  |Hom Antenna 5180-00 lemco 80 w0120
1.818C 1514088 |Pre-Ampiier 344-00101600-25-10P- ___ |MITEQ 12 los.05.2020
1.B10A 1913848  |Band Reject Filter BRMS0702 |Micro-Tranies 24 |oe.07 2000
1.808a 1813838 |Pre-Amplfier A33-18002650-30-3P 4 IIIITE'D 24 30720
1888 1813807 |sAC NiA Abatross Projct 3 [z7araom
1813 1814012 |Shielding Rioom G 4 Changehou Yuanping | 80 [09.12.2000
3780 1814017 |Reguisted power supely APS-33048TT APS 12 |15.07.20%0
3788 1514004 |Frequency Invertor APW-1100M apg 12 15072000
3.770 1514018 |Reguisted power supply 2511020 aPs 12 |1so7r2000
3.647 1922645  |Stable Power Supply APS-11010GG APS 12 15072020
1,844 1613877 |Automatic Voltage Regulator AFR-345 Alipawer 12 |20.04. 2000
3845 1822047  [Freguency |meenor CIF-5000A IDRC 12 [15.07.2020
1.803C 1522642  |Astficial Mains Network LTa2CH0 AF) 12 |30.07 2020
19238 1625388 |EM) Test Recever lesrr |rone & Schwar 12 [osos20m
1,857 1825384 [Power Meter NR% |Rence & Sctwar 12 jos.o4.20%0
1.6570 1825365 |Average Power Sensor NRFEA |Ronde & Schwar 12 |osoezomm
18578 1825388  |Average Power Sensor NRPSA |Rende & Schwar 12 lososc00
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Note: Testing was carried out within frequency range 9kHz to the tenth harmonics. The measurement results below
30MHz and 18GHz -26.5GHz were greater than 20dB below the limit, so only the radiated spurious emissions from
30MHz to 18 GHz were reported.

Appendix B.2: Fundamental & Harmonics Radiated Emission

30MHz - 1GHz

T Rhelnland (Guangdong) Lid.

EMC Tesl Semice Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturar:
Tesl llam
Idertification:
Test Standard
Tesl Daetail
Oparation Mode:
Climals Condition:

Tesl Voltage/ Freg

Receipt Mo:
Repaorl No:
Resull:
Commanl:

Subrange 1
Fraguency range:
Recamear:
Transducar;

1

Bohan

Helmel Remaote Contral
GDo1

FCC Part 15

Radiated Emisslon
Transmeting

20 T, 50 %,
DCATY

170103327

100 & Pa

Pass
Tesl distance is 3m; Hormanial

30-1000MHz
ESCI3
VULEZEB

Lesvel in dBuim

T T T T ¥ T 1

200

an 300 400 B ann G
Frequancy in Hz
- i 1 b chen
J.'_n,ﬂﬁ W w Ay WOIEF
Testad by: Reviewad by 4
20180721 20180724
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T Rhelaland (Guangdeng) Lid. EMC Test Servce Hotling: +86-20-28351188

Limit and Margin

Frequency QuasiPeak | Mess. Time | Bandwidth | Pal | Cosr. | Margin Limit - Comment

{MHz} [iBuYm) [rmis) {kHz) (dBim) | - QFK arKk
{dB) | {dBwNm)
43840004 18,7 10:400.0 120000 | H .4 213 40,0
51. 200000 16.8 100006 1200008 | H 205 21.2 40.0
52080004 16.7 10105 1200000 | H 205 21.3 40.0
140. 86000 16.6 10:00.0 1200000 | H 2.4 249 415
148, 5400040 18,3 10:00.0 120,008 | H 210 242 415
164, 120004 18.2 10:00.0 1200000 | H 1.2 A 435

st W sy v
Tested by Reviewsd by ¢

20190721 20180724
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Produkte 50298107 001
Products Page 5 of 23
T Rhelntand (Guangdoeng) Lid. EMC Test Sermace Hotline: +86-20-28301188

EMC Test Record (Emission)

Commeon Information

Manufacturer; Baohan
Tasl llam Hedmel Remata Cenlral
Identfication; G0
Tesl Standard FCC Part 15
Test Detail Radiated Emission
Operation Moda: Transmilting
Climala Condition: 20 T, 50 Y%, 100 & Pa
Tesl Voltage! Freq: DCcarv
Recaipl Mo: 17103327
Report No: !
Resuil: Pass
Commenl Tesl distance | 3m; Vertical
Subrange 1
Frequency range; 30-1000MHz
Receiver: ESCI3
Transducer; VULBO16E
BD
Fis}
o
BS
Gl

Lewel in dBusim

i i
10 50 e a0 1008 200 300 400 & aon 16
Fristjunncy in Hz

b We o
Tested by Reviewad by !

2019071 20180724
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T Rhelaland (Guangdeng) Lid. EMC Test Servce Hotling: +86-20-28351188

Limit and Margin

Frequency QuasiPeak | Mess. Time | Bandwidth | Pal | Cosr. | Margin Limit - Comment

{MHz} [iBuYm) [rmis) {kHz) (dBim) | - QFK arKk
{dB) | {dBwNm)
47 300 18.8 10:400.0 1200000 | V 5 2.2 40,0
51.4B0000 18.8 100006 1200008 | v 0.5 212 40.0
58_ 360004 16.3 10105 1200000 | V 0.0 21.7 40.0
137 00004 168.4 10:00.0 1200000 | V 202 251 415
148320004 18,3 10:00.0 120,000 | v 210 24.2 415
156. 600004 18.3 10:00.0 1200000 | V 1.3 .3 435

st W sy v
Tested by Reviewsd by ¢

20190721 20180724
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Fundamental Emissions

TUWV Rheinland {Guangdong) Lid.

EMC Test Service Hotline: +86-20-28301188

EMC Test Record (Emission)

Commeon Information
Manufacturer:
Test ltem:
Ideniification:

Tesl Standard
Tesl Detail;
Operation Made:
Climate Conditian:
Tesl Voltage! Frag
Recaipt Mo
Report No

Result:

Cammant:

Subrange 1
Receaiver:
Transdwcer:

120
11a

100

Bahan

Halmet Remaote Contral
GOo1

FCC Parl 15

Radiant Power
Transmitling

200 T, 50 %%,
DC3TVv

170103327

100 kPa

Pass
Harizenlal

TV FEP30
TUW BAC HF30F TUV FSP30-TUV SAC HF307

EMCTT EREFM1-A02-04 1GH=-1BGH:

2ATR1ATEDD GHz
BT 820 dBuvim

Lased in dBuvm

A0

an+

20—t f f t

24305 2432 2434
Testod by:

2438 2438 2440 2447 2444 24455
Freguency in MHz
ot W oy hen
Reviewad by: g
20190721 20190724
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TUV Rheinland (Guangdong) Lid

EMC Test Service Hotline: +86-20-28301 188

EMC Test Record (Emission)

Common Information

Manufacturer:
Tesl Nem:
Idartification

Test Standard:
Teast Detail;
Oparation Mode:
Climale Condilion
Test Valtage!' Freq
Receipt Na:
Rapart Mo
Rasult:
Commeni:

Subrange 1
Hacaiver
Transducer

1207

1o

10~

Bohan

Healmal Remola Conlral
GO0

FCC Part 15

Radianl Pawar
Transmilling

20 T, a0 %,
DC3TV

170103327

/
Pass
Vartical

100 kPa

TUY F5P30
TUV SAC HFSO7! TUV FSP30-TUV SAC HF90T

EMCTT_EREFD11-A02-04 1GHz-1BGH:

LA3BITE00 GHE
- 85,896 dBUVm

Lavel in dBuVm
~
(=]

404

a0

20 t
24305

T T T T T T T T T T T T T T

2432 2434 2438 2438 2440 2442 2444 24455
Freguency in MHz
In-;,:;rl Wy sy e
Tosted by: Reviewed by: /
20190721 20190724
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Limit and Margin
Max Max . Limit Limit Margin Margin
F"m‘:_lez';cy Peak | Average Ba?;?p‘?:f"h Pol Peak | Average (PK) (AV)

(dBuV/m) (dBuV/m) (dB)
2438.188 87.8 / 1000 H 114 94 26.2 /
2438.308 95.9 91.3 1000 Vv 114 94 18.1 2.7
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Above 1GHz

Note: The measurement results 2402-2483.5MHz was exclusion band, when Band Reject Filter used. So only the

radiated spurious emissions of out this exclusion band were evaluated.

Tuv Rheinland (Guangdong) Lid.

EMC Tesl Sgrice Holline: +86-20-28301188

EMC Test Record (Emission)

Common Information
Manufacturarn;
Tast llam
Identficalion
Test Standard
Tesl Dalail
Operation Mode:
Climale Condition:
Test Voltage! Freg
Recaipt Mo:
Repart Mo:

Result;
Commant:

Subrange 1
Fraguency Range
Recaiver:
Transducar:

EMCTT_EREFD11-A02-07_1GHz-18GHz_With PreAMP EXTA Notch filter

1107

1007

Bohan
Helmal Remote Contral

GDM

FCC Part 15
Radialed Emission
Transmiting

20 °C, 50 %,
Do 3Ty
170103327

100 & Pa

Pass
Horizantal

1GHz-18GHz
TUN FSPA0
TUW SAC HF3O7! TUV FEP30-TUV SAC HFOT

Lavel in dBuiim

Tested by:

G 4G BG @ 8 10G
Frequancy in HE

by e

o+

Josort W
Reviewed by

20180721 20180724

180G
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T Rhelaland (Guangdeng) Lid. EMC Test Servce Hotling: +86-20-28351188

Limit and Margin

Fregquency MaxPeak | Mess. Time | Bandwidih | Pol | Corr. | Margin | Limit -

{MHz} {dBuVim) [l [kHz] {dBhm) | - P+ P+
{dE) | (Bl )
4407, 00000 46,0 1000.8 G000 | M A3 0 T4.0
4876, 000000 58.9 1000.0 1000000 | H 4.5 15.2 740
T313. 000000 55.2 1000.0 1000000 | H 1.3 18.8 T4.0
13956 0000 58.1 10008 1000000 | H 59 178 T4.0
17963, BOOI00 58,9 18000 1000000 | H 1.5 15.1 74.0
1T9ES. 600000 80.2 1000.0 000000 | M 11.8 118 Td.0

Limit and Margin AV

Fraquancy HAvarage Maas Tima | Bandwidih | Pol Corr. | Margin Limit -

MMz} {dBuWim) {ms} {kMz]| {dBifm) | - AVE AVG
(dE) (B im)
4402000000 32.2 1000.0 1000.000 | H 5.3 21.8 54.0
AHTE, DOOH00 44,4 10000 1000000 | H 1.5 7.6 54,0
731 2.000000 44.0 1000.0 1000000 | H -1.3 100 54.0
13096000000 42.2 1000.0 1000000 | H 5.0 11.8 54.0
AT263. 000000 46.1 1000.0 1000000 | H 11.5 7.8 54.0
ATHES. 000000 45,8 1000.0 000000 | H 11.8 7.3 54.0

kg W haksy Chew
Tested by: Reviewed by: 4

20190721 20180724
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A TUVRheinland"

T Rhelntand (Guangdoeng) Lid.

EMC Test Sermace Hotline: +86-20-28301188

EMC Test Record (Emission)

Common Information
Manufacturer:
Tasl llam
Identfication;
Tesl Standard
Test Detail
Operation Moda:
Clirmala Candition:
Tesl Voltage! Freq:
Receipl Mo:
Report No:
Resuil:
Comment

Subrange 1
Frequency Range
Recoivar!
Transducer;

Bohan

Hedmet Remoba Conlral
GO

FCC Part 15
Radiated Emission
Transmilting

20 T, 50 %,
peaTy
17003327

Pass

Werlical

100 kPa

1GHz-18GHz
TUY FSP30
TUY SAC HF207! TUV FEPI0-TUY SAC HFR07

EMCTT_EREFIM1-AQ2-0T_1GHz-18GHz_With PreAMP EXTE Motch filbar

1207

110+

T

L8 Hx FE

T

Ll iy B i

20

Teated by

£l & 5C 8 B 0e 185
Frequency in Hz
Josort W ey Chen
Reviewad by 4
20180721 20180724
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TUW Rheintand (Guangdeng) Lid.

Limit and Margin PK

EMC Test Servce Hotling: +86-20-28351188

Fregquency MaxPeak | Mess. Time | Bandwidih | Pol | Corr. | Margin | Limit -
{MHz) {dBuYim) [me) [kHz} (dEim) | - Pt PE+
() | (dBuim)
Thid 1, 00000 446 1000.8 G000 | W .9 .4 T4.0
476000000 5432 1000.0 | 1000.000 | W A5 198 740
T313. 000000 493 1000.0 1000000 | WV 1.3 24.T T4.0
1852 . OO0 80.1 10008 1000000 | W 4.3 218 T4.0
13090, 000000 ] 1000.0 | 1000.000 | V 50 15.1 74.0
AT 2370600000 59.8 1000.0 000000 | W 11.5 14.2 Td.0
Limit and Margin AV
Frequancy Bverage | Meas. Time | Bandwidlh | Pol | Corr. | Margie | Limil -
{MHz) {dBuim} [m=) {kHz} (dBfm) | - AVG AVG
{8y | (dBEuVim)
TE41. 000000 .5 1000.0 1000.000 | W 1.8 225 54.0
4876000000 =y 1000.0 | 1000.000 | V I 8.3 54.0
T313.000000 314.5 1000.0 10000000 | W 1.3 19.5 54.0
1052, BOO0OD T8 10000 AG00.000 | WV 4.2 L 84.0
1385908, 000000 41.8 1009.0 1000000 | WV 5.6 122 54.0
17237.000000 483 1000.0 1000000 | W 11.5 T.H 54.0
bson W Ty cher
Tested by Reviewed by ¢
20190721 20190734
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Appendix B.3: Test Results of Radiated Emissions in Restricted Bands

TUV Rheinland (Guangdong) Lid EMC Test Service Hotline; +86-20-28361 188

EMC Test Record (Emission)

Common Information

Manufaclurer: Bohan

Tasl Nam: Halmal Remota Conlral
Idartilication GDo

Test Standard: FCC Part 15

Tasl Detail: Band adga

QOparation Mode:
Climata Candi lion

Trarsmilling

20 T, 50 & 100 &k Pa

Test Vaoltage' Freq DC3Ty
Receipt No: 170103327
Rapart Na !
Reasult: Pass
Cammant: Harzontal
Subrange 1
Racaiver TUY FSP30
Transducer TUWV SAC HF30T! TUV FSP30-TUY SAGC HFI0T
EMCTT_EREFD11-AL2-04_1GHz-18GHz
120+
110+
Ll 2 AEESA0000 BHz
r 87 597 dBulim
g|:| E S

ad

L + +  +
ant
ant+
20 . | ' | | i i i | i |
230 23 2380 2380 2400 2420 2440

Fragquency in MHz

}grnf,.fl W Lzl‘;' Chen,

Tastad by Feviewsd by:

20180721 20190724
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TUY Rheinland {Guangdeng) Lid. EMC Test Service Hotline: +86-20-28381 1588

Limit and Margin PK
ak

Frequeancy MaxPe Meas. Time | Bandwidth | Pol Corr. | Margin Limit -
{MHz) {dBuVm) {ms) {kHz) [dBim) | - PK+ PR+
(dB) | (dBuMim)
2371685000 50.3 1000.0 1000.000 | H 3.0 14.7 T4.0
239000000 5.5 1000.0 1000.000 | H 330 15.5 Td.0
2400, 00000 5.3 1000.0 1000.000 | H %0 15.7 T40

imit and Margin AV

Frequency Avetage | Mess. Tune | Bandwidih | Pol | Corr. | Margin | Limit -
{MHz) [dBuNim) {imay {kHz} {dBim) | - AvE AV

(48) | (@Buvim)
2371685000 46,0 10000 1000.000 | H 330 8.0 54.0
2390 000 45.8 1000.0 1000.000 | H 33.0 B.2 54.0
2400,000000 457 10600 1000.000 | H 330 8.3 54.0

Jasort W Today Chen
Testad by- Reviewed by: 4

20180721 20790724
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A TUVRheinland"

TV Rheinland (Guangdong) Lid

EMC Test Service Hatline: +86-20-28301 188

EMC Test Record (Emission)

Common Information

Manufaclurer: Bohan
Tasl Nem: Halmal Remola Conlral
Itamtifcation GO0
Test Standard: FCC Part 15
Tesl Detail: Band adgs
Oparation Mode: Trarsmilling
Climate Candilion 20 T, 30 %, 100 k Pa
Test Valtage! Freq DC3Ty
Receipt No: 170103327
Rapart Ma !
Result: Pazs
Commrant: Vartical
Subrange 1
Hacaiver TUY FSP30
Transducer TUWV SAC HFSIT TUV FSP30-TUY SAC HFI0T
EMCTT_EREFD11-A02-04_1GHz-18GMz
1207
11T
L 2AME21 280 GHz
i 95,631 dBuvim
90+ |
L i !
E a0+
= L FOC Parl 15 Clags © 11604 K
< !
e oT
E -
- iu._ 5
54
L s + -
'Iu--
o+
20 - . - - - i i - - - - - i
2310 2320 2340 2380 2380 2400 420 2daddy
Frequency in MHz
_]I_Lﬁg_'ﬂ 'k.'--;llx :_Lxlh’ "-ii' e
Tested by: Reviewed by: 4
20180721 20190724
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TUY Rheinland {Guangdeng) Lid. EMC Test Service Hotline: +86-20-28381 1588

Limit and Margin PK

Frequenty eak | Meas. Time | Bandwidth | Pol | Corr. | Margin | Limil -
{MHz) [dBuVim) {ms {kiiz) (dBim) | - P+ [
(dB) | (dBu¥im)
2301255000 5T 10008 1000000 | V ErE] 14.3 4.0
2390000000 0.0 10000 1000.000 | ¥ 330 15.0 T4.0
2400, 00001 A7 1000.0 1000000 | VW 33.0 15.3 T4.0

Limit and Margin AV

Frequency Average | Mees. Time | Bandwidih | Pol | Corr. | Margin | Limit -
{MHz) (dBuVim) {ms) {kHz) (dBim) | -AVG |  Ava

(4B} | [@Buvin
2331 255000 46.3 1000.0 1000000 | V 3Z0 T 54.0
2390000000k 46.0 1000.0 1000.000 | W 33.0 8.0 540
24000000040 458 1000.0 1a00.000 | v 330 a2 5.0

ju’n{.iﬂ W gy Chen|
Tested by: Reviewed by: ,

20190721 20190724
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A TUVRheinland"

TUV Rheinland (Guangdong) Lid

EMC Test Service Hatline: +86-20-28301 188

EMC Test Record (Emission)

Common Information

Manufaclurer:
Tasl Nem:
Itamtifcation
Test Standard:
Tesl Detail:
Oparation Mode:
Climabe Cordilion
Test Valtage!' Freq
Receipt Mo
Rapart Ma
Rasult:
Commrant:

Subrange 1
Hacaiver
Transducer

1267
1T

10

Level in dBuVm

Bohan

Halmal Remola Conlral
GO

FCC Part 15

Band adgs
Trarsmilling

20 T, 50 %,
DC3Ty

170103327

Pass
Haonzontal

100 kPa

TUY F5P30
TUV SAC HFSOT! TUV FSP30-TUV SAC HFOOT

EMCTT_EREFD11-A02-04 1GHZ-1BGHZ

| 7437771875 GHz
482 sBuV'm

504
" + +

"u--

0+

20 L) T T T T | i T T T t T |

2435 2440 2as50 2480 2470 2480 2480 2500

Frequency in MHz
Joson Wi Ty e
Tested by: Reviewsd by: ¢
20180721 20150724
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TUY Rheinland {Guangdeng) Lid. EMC Test Service Hotline: +86-20-28381 1588

Limit and Margin PK

Frequency wak | Mess. Time | Bandwidih | Pol | Corr. | Margin | Limit -
{MHz) [dBuVim) {ms {kiiz) (dBim) | -PK+ [
[y [dBuWim)
2483 500000 L] 10000 1000.000 | H 33.2 15.4 4.0
2489. 502500 0.0 1000.0 1000000 | H JE.2 14.0 T4.0
Limit and Margin AV
Fraquancy Avaraga Meas. Time | Bandwidth | Pol Corr. | Margin Limit -
{MHz) {aBuVim) {ms) [z} dBim) | -AVG | AVG
(8 [ {EBuVim)
2433 500000 458 1000.0 1000.000 | H 332 B.2 54.0
2489, 502500 458 1000.0 j000.000 [ H 332 8.2 54.0
oo W Tahy cher
Testad by Reviewed by: 4
20180721

207190724
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TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Commeon Information
Manufaciurar;
Tasl [lam:
|denlilication:
Test Standard:
Tast Detail:
Cperation Mode;
Climate Condition:
Test Voltage' Freq:
Receipl Mo:
Reporl No:
Rasult:
Commaent

Subrange 1
Recaiver:
Transducer:

1Mo
BASET 00N GHz
95 830 dBuvim

T

Bohan
Halmal Remola Conlrol

GO

FCC Par 15

Band adge

Transmitting

20 'C, 50 %, 100 k Pa
DCarTv

170103327

!

Pass

Vartical

TUY FSPa0
TUW SAC HF207/ TUV FSP30-TUV SAC HF307

EMCTT_EREFD11-A02-04_1GHz-18GH:

S
=
i
=
i
=
s0T
n. + +
404
:jl:l .
20 f t } f t t ¥ f t t {
2235 2440 2450 2460 2470 2440 2480 2500
Frequeancy in MHz
lagort W :.P.EFT;' e

Testad by: ) Reviewed by;

207190721 20790724
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TUY Rheinland {Guangdeng) Lid. EMC Test Service Hotline: +86-20-28381 1588

Limit and Margin PK

Frequency wak | Mess. Time | Bandwidih | Pol | Corr. | Margin | Limit -
{MHz) [dBuVim) {ms {kHz) (dBim) | - P+ [
[y [dBuWim)
2483 500000 A7 10000 1000.000 | V 33.2 15.3 4.0
2491.818125 58.5 1000.0 1000.000 | ¥ JE.2 15.5 T4.0

Limit and Margin AV

Fraquancy Avaraga Meas. Time | Bandwidth | Pol Corr. | Margin Limit -
(MHz) (dBuVim) (ms) {kHz) (dBm) [ -AVG AVG
(8 [ {EBuVim)
2483500000 458 10000 1000.000 | W J3.2 B.2 54.0
240 818125 459 1000.0 1000.000 | V 332 81 540
T ial . Fe
_k.l";a';“‘"- Wy \._Jugﬂ_i l
Tastad by: Reviewed by: !

20190721 20190724
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A TUVRheinland"

Appendix B.4: Test Results of Conducted Emission on AC Mains

TUY Rhelnland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manulacturar:
Tesl llem:
Idantfcation

Tesl Standard
Tesl Detail
Oiperation Mode:
CHmate Condition:

Test Voltaga! Freq.:

Receipl No,
Repart Mo
Resull:
Cammeanl

Hardware Setun
Laved Unit

Subrange
150kHz - 30MHz

ik
G5

&0

Level in dBpy

Bohan
Helmet Remole Control

GO0

FCC Part 15

Conducted Ernission

On

21 °%C; 50 %RH.

AC 120 W GOHz(With lapiop)
170103327

101 wPa,

Pass

f

1phasa LISM ENV216 1o ESC! 3
dBuVv

Meas, Time
10ms

Recelver
ESCI3

Detectors
Peak: Avarage

IF Bandwidth
AkHz

Step Slze
4 5kHz

!

EM &

300 400 500 BDD 1M ZM EM AM 8 108 20K 30M
Freqguency in Hz
ot W oty e
Tested by: Reviewad by: s
20180721 20180624
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A TUVRheinland"

TUv Rheintand (Guangdoeng) Lid.

EMC Tesl Service Hotline: +86-20-28391188

Final Result
Froguency | QuasiPeak | CAwveraga | Limit | Margin | Meas. | Bandwidth | Lina | Filter | Com
(feliez) {gByv) (dBpYV] | (dBpV) | [dB} 'E"mﬂ {kHz) {dB]
ms
1.1 50040 45.70 — | &6 2030 [ 1000 L0000 [ M OM [
£.155000 s 26.81 55,50 18.71 [ L0600 | N oM 8.6
2.121000 - 19.58 46,0 16,42 100, 1.000 | N OM 8.8
2. 733000 3ra7 - 56,00 13,03 AR 3,000 | N O 4.8
2858000 32.52 — 56,0 13.48 H00 8.0 | K [«]] 8.8
3.354000 - 23,82 46,00 2218 WO 9.000 | N [ ]] 8.6
3. 588000 3118 — . 2481 1000 L0 | W 0N B
E42000 3114 — | 5600 | 2486 | 1000 000 | L1 oM 1
.T 18500 — 19.04 6.0 26,92 IR L300 | L1 OM
172500 28.07 - 56604 26.9% 000 L0000 | M OM
. 202500 e 14.85 500, 0o 35.05 1000 B0 | K OM
20 034000 - 23,60 500, 0} 26.40 1000 0.0 | N OM 10.4
}CJQJF'- W sy hte
Tested by: Reviewed by
20190721 20100624
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